
 
Feasibility Study on the Reuse of Ojai Valley 
Sanitary District Effluent- Final Facilities 
Planning Report 

Provided to: 

City of San Buenaventura 
Public Works Department 

Provided by: 

Nautilus Environmental 
Brown & Caldwell 
Foothill Associates 
KHE 
 
 
 
September 21, 2007 
 

KHE 



Nautilus Environmental 
  

Final Facilities Planning Report 

i

TABLE OF CONTENTS 

1 INTRODUCTION............................................................................................................................. 1

2 HYDROLOGICAL CONSIDERATIONS ...................................................................................... 3
2.1 Physical Setting and Basin Water Budget ........................................................................... 3
[...]
and Ventura River County Water District. 

 
Wells, A. W., and J. S. Diana. 1975. Survey of the freshwater fishes and their habitats in the 

coastal drainages of southern California. Rep. Submitted to Calif. Dept. Fish and Game, 
Inland fish. Branch from the L.A. County Mus. Nat. Hist. 

Nautilus Environmental 65
  

Final Facilities Planning Report 

http://www.usace.army.mil/cw/cecwo/reg/sec404.htm
http://www.fws.gov/pacific/ventura/es/spplists/species_amphibs.cfm


 

 
Wetlands Research Associates, Inc., Philip Williams and Assoc., Ltd, Hyden Assoc., L. Hunt & 

P. Lehman. 1992. Ventura River estuary enhancement; existing conditions. Prepared for 
the City of San Buenaventura, California Department of Parks and Recreation, and the 
California State Coastal Conservancy.  

 
Wiesenborn, W. D.  1996.  Saltcedar impacts on salinity, water, fire frequency, and flooding.  

Saltcedar Management Workshop 3. 
 
Zeiner, D.C., W.R. Laudenslayer Jr., K.E. Mayer, and M. White, eds.  1990.  California’s Wildlife 

Volume II: Birds, State of California: The Resource Agency, Department of Fish and 
Game, Sacramento, CA 

Nautilus Environmental 66
  

Final Facilities Planning Report 



 

 
4 ENGINEERING AND MARKET ANALYSIS 
 
This chapter includes the identification of potential recycled water customers, the results of an 
assessment of the recycled water market within the City’s sphere of influence, the outcome of 
an engineering evaluation of project alternatives, and a layout of the recommended facilities 
and distribution pipelines required for implementation of the selected project alternative. 
 
4.1 Potential Recycled Water Users 
 
The parcels and businesses listed in Table 4.1 comprise the current raw/potable water users 
billed the raw water rate, and future potential recycled water customers within the City’s 
sphere of influence that can possibly use recycled water based on their historical or estimated 
demand and their proximity to the existing raw water  pipeline. Locations of these parcels and 
businesses are shown on Figure 4.1a and Figure 4.1b.  
 
Table 4.1.  Potential Recycled Water Customers 

Facility Name Water Use Parcel Number Address 

Current Raw Water Users Billed Raw Water Rate 

Finch Farms Agricultural 

(lemon) 

APN 063-0-110-090 4884 Ventura Avenue North 

Graham Ranch Agricultural 

(lemon) 

APN 063-0-131-020 4850 Ventura Avenue North 

Aera Energy Industrial -- Meter location at 3800 Ventura 

Avenue North  

Current Potable Water Users Billed Raw Water Rate  

Aera Energy Industrial -- Meter location at 3600 Shell Road 

A. Walbridge Agricultural 

(avocado) 

APN 063-0-060-245 234 Canada Larga Road 

Possible Future Candidate for Recycled Water  

Brooks Institute  Landscape 

irrigation 

APN 063-0-040-160 

APN 063-0-050-360(1) 

5721 Ventura Avenue N 

5301 Ventura Avenue N 

(1) Currently potable water is used in this parcel. There is no water connection to the other parcel. 

 

Nautilus Environmental 67
  

Final Facilities Planning Report 



Figure 4-1a. Location of Potential Recycled Water  Users

063-0-040-160
Brooks Institute

063-0-050-360

063-0-060-245
A. Walbridge

063-0-110-090
Finch Farms

063-0-131-020
Graham Ranch

Ojai Valley 
Wastewater 

Treatment Plant

Kingston Raw 
Water Reservoir





 

4.2 Recycled Water Market Assessment 
 
Potential consumers of recycled water are identified below based on the type of water use (i.e., 
industrial, agricultural, and landscape irrigation). 
 
Industrial:  Aera Energy LCC  

 
The City provides raw water and potable water to Aera Energy for oil recovery operations in 
the North Avenue area of the City. Currently, there are two water meters serving Aera Energy.  
Meter 3 (a potable water meter) is located at 3600 Shell Road, and Meter 4 (a raw water meter) is 
located at 3800 Ventura Avenue North. Aera Energy uses potable water for oil recovery 
operations after mixing it with the raw water. Aera Energy has expressed interest in the use of 
reclaimed water in lieu of their current supply of raw and potable water for oil recovery 
operations. 

 
The operation requires ten barrels of water for every one barrel of oil recovered. There are two 
above-ground on-site water storage reservoirs: 10,000- and 3,000-barrel (1 barrel=42 gal) storage 
tanks. Aera Energy also provides water to a neighboring cattle-feed ranch with 125 head of 
cattle.  Each head of cattle consumes about 8 gallons of water per day, equating to about 1,000 
gallons of water per day.  

 
The historical total water (raw plus potable water) usage by Aera Energy from 2001 to 2006 is 
summarized in Table 4.2. As shown, the annual total water usage averaged between 332,000 
and 463,000 hundred cubic feet (HCF); between 100,000 and 189,000 HCF was raw water and 
232,000 to 274,000 HCF was potable water.  

 
The seasonal variation in water usage by Area Energy is shown in Figure 4.2. It appears from 
Figure 4.2 that fluctuation in seasonal water usage is not dramatic; it ranges between 50,000 and 
80,000 HCF. In most years, small seasonal increases were observed in September and October, 
and again in January-February.  

 

Nautilus Environmental 70
  

Final Facilities Planning Report 



 

Table 4.2.  Historical Water Usage at Aera Energy (100 cubic foot [HCF]) 

Period 2001 2002 2003 2004 2005 2006 

Jan/Feb 72,905 64,591 64,738 53,659 81,430 71,612 

Mar/Apr 78,342 61,003 61,181 59,722 65,441 47,554 

May/Jun 75,505 62,687 62,571 62,683 56,142 48,874 

Jul/Aug 70,871 70,822 50,613 60,931 54,605 53,160 

Sep/Oct 80,682 74,680 51,282 76,319 69,054 59,182 

Nov/Dec 85,040 51,499 51,052 64,808 70,717 51,543 

       

Annual (HCF) 463,345 385,282 341,437 378,122 397,389 331,925 

Bi-monthly 

Average (HCF) 
77,224 64,214 56,906 63,020 66,232 55,321 

 
 
 

0

10,000

20,000

30,000

40,000

50,000

60,000

70,000

80,000

90,000

Jan/Feb Mar/Apr May/Jun Jul/Aug Sep/Oct Nov/Dec

Period

W
at

er
 U

sa
g

e 
(H

C
F

)

2001 2002 2003 2004 2005 2006

 
Figure 4.2.  Seasonal Variation in Aera Energy Water Usage 

 

Nautilus Environmental 71
  

Final Facilities Planning Report 



 

Agricultural Irrigation: Finch Farms, Graham Ranch and A. Walbridge: 
 

Finch Farms and Graham Ranch currently use raw water to irrigate lemon trees. A. Walbridge 
uses potable water on avocado trees.  These farms could be recycled water users in the future, if 
the recycled water quality (i.e., conductivity, total dissolved solids) is suitable for their 
applications.  

 
Historical water usage at Finch Farms, Graham Ranch, and A. Walbridge are summarized in 
Tables 4.3, 4.4, and 4.5, respectively. Seasonal variations in water usage at Finch Farms, Graham 
Ranch, and A. Walbridge are shown on Figures 4.3, 4.4 and 4.5, respectively.  The average 
annual water usage at Finch Farms, Graham Ranch, and A. Walbridge are 9,000 HCF, 10,000 
HCF, and 2,750 HCF, respectively.  Water usage is at its peak during the summer, especially 
from July to September, decreasing in the winter from November to March.  Although the 
seasonal variation of water usage by the farms is more dramatic, the maximum water usage is 
only about 8 percent of the water needs at Aera Energy; thus, Aera Energy is the biggest 
potential recycled water consumer. 

Nautilus Environmental 72
  

Final Facilities Planning Report 



 

Table 4.3.  Historical Water Usage at Finch Farms (100 cubic foot [HCF]) 

Period 2001 2002 2003 2004 2005 2006 

Jan/Feb 1,898 380 217 532 798 957 

Mar/Apr 440 1,061 727 500 10 770 

May/Jun 1,347 1,461 -- 1,996 324 4 

Jul/Aug 1,829 2,967 1,801 1,603 1,717 2,359 

Sep/Oct 2,882 2,340 2,538 2,734 2,651 2,634 

Nov/Dec 2,027 1,694 1,173 1,758 890 2,436 

       

Annual(HCF) 10,423 9,903 6,456 9,123 6,390 9,160 

Bi-monthly 

Average (HCF) 
1,737 1,651 1,291 1,521 1,065 1,527 

 
 

0

500

1,000

1,500

2,000

2,500

3,000

3,500

4,000

Jan/Feb Mar/Apr May/Jun Jul/Aug Sep/Oct Nov/Dec

Period

W
at

er
 U

sa
g

e 
(H

C
F

)

2001 2002 2003 2004 2005 2006

 
 
Figure 4.3.  Seasonal Variation in Finch Farms Water Usage 

 

Nautilus Environmental 73
  

Final Facilities Planning Report 



 

Table 4.4.  Historical Water Usage at Graham Ranch (100 cubic foot [HCF]) 

Period 2001 2002 2003 2004 2005 2006 

Jan/Feb 900 1 10 854 7 1,788 

Mar/Apr 12 1,816 879  5 848 

May/Jun 1,445 1,748 33 1,764 1,128 0 

Jul/Aug 2,734 2,660 2,769 2,889 3,002 2,626 

Sep/Oct 2,629 2,663 2,697 2,966 2,738 2,776 

Nov/Dec 3,600 2,689 1,705 797 1,739 2,752 

       

Total (HCF) 11,320 11,577 8,093 9,270 8,619 10,790 

Bi-monthly 

Average (HCF) 
1,887 1,930 1,349 1,854 1,437 1,798 

 
 

0

500

1,000

1,500

2,000

2,500

3,000

3,500

4,000

Jan/Feb Mar/Apr May/Jun Jul/Aug Sep/Oct Nov/Dec

Period

W
at

er
 U

sa
g

e 
(H

C
F

)

2001 2002 2003 2004 2005 2006

 
Figure 4.4.  Seasonal Variation in Graham Ranch Water Usage 
 

Nautilus Environmental 74
  

Final Facilities Planning Report 



 

Table 4.5.  Historical Water Usage at A. Walbridge (100 cubic foot [HCF]) 

Period  2001 2002 2003 2004 2005 2006 

Jan/Feb  312 3 1 6 7 140 

Mar/Apr  14 164 5 108 6 6 

May/Jun 53 499 28 463 139 121 

Jul/Aug 933 859 455 989 787 540 

Sep/Oct 971 1,220 1,200 997 1,023 1,139 

Nov/Dec 562 748 635 611 532 805 

       

Total (HCF) 2,533 3,490 2,323 3,168 2,487 2,611 

Bi-monthly 

Average (HCF) 
474 582 387 529 415 458 

 
 
 

0

500

1,000

1,500

2,000

2,500

3,000

3,500

4,000

Jan/Feb Mar/Apr May/Jun Jul/Aug Sep/Oct Nov/Dec

Period

W
at

er
 U

sa
g

e 
(H

C
F

)

2001 2002 2003 2004 2005 2006

 
Figure 4.5.  Seasonal Variation in A. Walbridge Water Usage 

Nautilus Environmental 75
  

Final Facilities Planning Report 



 

Landscape Irrigation: - Brooks Institute: 
 

Brooks Institute is planning to expand their campus by adding a 30,000 square foot (sf) two-
story building, a 37,500 sf three-story building, 400 new parking spaces, and new landscaped 
area.  Expansion is expected to begin in January 2008, and finish late in 2009. The campus 
expansion will add 1.48 acres of new landscaped area.  

 
Brooks Institute could use recycled water for landscape irrigation, but the amount needed has 
not been quantified. For this study, it is assumed that Brooks Institute will need up to 2.6 ac-ft 
per acre of landscaped area, and irrigation will occur within a 3-hour window. Based on these 
assumptions, the peak season recycled water demand for irrigation is about 50 gallon per 
minute (gpm). If irrigation happens every other day, this equates to about 2,200 HCF annual 
water usage. 
 
4.3 Recycled Effluent Volume and Quality 
 
The Ojai Valley Sanitary District will distribute the recycled water produced at the Ojai Valley 
Wastewater Treatment Plant (OVWTP). The plant is located at 6363 North Ventura Avenue, 
Ventura. The raw wastewater, a mixture of domestic, commercial and industrial, is treated to 
tertiary level and disinfected prior to discharge to the Ventura River.  Discharge of treated 
wastewater from the OVWTP to the Ventura River is regulated under NPDES Permit No. 
CA0053961 and Order No. R4-2003-0087.  
 
The OVWTP was originally constructed in 1963 as a secondary treatment plant with a capacity 
of 1.4 million gallon per day (mgd). In subsequent years, it was expanded to its current capacity 
of 3 mgd average and 9 mgd instantaneous peak. In 1997, a major rehabilitation and upgrade 
project brought the plant into compliance with effluent standards established by the Los 
Angeles Regional Water Quality Control Board for live stream discharge to Ventura River.  
Currently, treatment at the plant consists of influent grinding, grit removal and screening, 
biological treatment using an oxidation ditch with aerobic and anaerobic-anoxic zones for 
biochemical oxygen demand (BOD), nitrogen and phosphorus removal, final clarification, 
tertiary filtration, ultraviolet (UV) disinfection with chlorination/dechlorination as backup, and 
reaeration. A process flow diagram indicating the treatment available at the OVWTP is shown 
on Figure 4.6.  
 

Nautilus Environmental 76
  

Final Facilities Planning Report 





 

Collected sludge is stabilized in an aerobic holding tank, dewatered in belt filter presses, and 
then dried and/or composted in sludge drying beds. Sludge is composted onsite during dry 
weather and hauled to an offsite composting facility during wet weather. 
 
The following are brief descriptions of the major unit processes and operations: 
 
Influent grinding: Solids such as paper and rags are ground prior to entering the treatment 
process to prevent entangling these solids in the mechanical parts of the treatment chain. 
 
Grit removal and screening: Grit consists of a wide assortment of inorganic solids such as sand, 
silt, glass, and metal fragments that can damage pumps and erode other mechanical equipment. 
Grit and screenings are collected and disposed. 
 
Oxidation ditch: The aeration zone provides oxygen for microorganisms that are produced and 
maintained to breakdown and consume the organic material in the incoming wastewater. In the 
anoxic zone, denitrification and phosphorus removal are accomplished. 
 
Final clarification in secondary clarifiers: In this stage, solids are separated from the effluent, 
and the settled solids (sludge) blanket is thickened. 
 
Equalization Basins: These structures allow for storage of peak flows to dampen the flow 
fluctuation and improve filter performance throughout the day and during storm events. 
 
Tertiary filtration: The filtration process utilizes a bed of graded granular material to trap 
suspended or colloidal matter in secondary effluent, and improve the efficiency and reliability 
of the disinfection process. In the case of the OVWTP, sand is the filtration media.  
 
UV disinfection: Irradiation with UV light is applied to inactivate both bacteria and viruses.  
 
Chlorination: Sodium hypochlorite is added to the treated and filtered effluent to destroy 
bacteria, pathogens and viruses, and to minimize algal growth.  At OVWTP, chlorination is a 
backup to the UV system during storm events or normal process interruptions.  
 
Dechlorination: Prior to discharge, sodium bisulfite is added to the treated effluent to remove 
residual chlorine and reduce effluent toxicity. 

Nautilus Environmental 78
  

Final Facilities Planning Report 



 

 
Effluent aeration: Disinfected effluent is aerated to increase the DO levels prior to being 
discharged to the Ventura River. 
 
Belt filter press: Thickened sludge from the secondary clarifier is pressed between two belts to 
remove water.  
 
Sludge drying beds: The sludge beds provide an area for storage, drying, and windrow 
composting of sludge during dry weather. 
 
Current peak dry weather flow at the OVWTP is 2.1 mgd. Peak wet weather flow is about 4.0 
mgd. Seasonal variation in the effluent flow recorded for calendar years 2004, 2005, and 2006 is 
shown on Figure 4.7.   
 

1.00

1.50

2.00

2.50

3.00

3.50

4.00

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Period

O
V

SD
 E

ff
lu

en
t 

F
lo

w
 (

m
g

d
)

2004 2005 2006
 

Figure 4.7.  OVWTP Effluent Flow 
 

Nautilus Environmental 79
  

Final Facilities Planning Report 



 

The State of California Department of Health Services sets the standards for required levels of 
treatment and types of uses for recycled water. These standards are included in the California 
Code of Regulations, Title 22. The OVWTP currently produces disinfected tertiary effluent that 
meets Title 22 standards for full body contact. The effluent quality from 2004 to 2006 is 
summarized in Table 4.6. 
 
Table 4.6.  Historical Effluent Water Quality at the OVWTP 

  TERTIATY EFFLUENT QUALITY 

  BOD TSS Temp. D.O. Settleable Solids pH Turbidity  

  mg/L mg/L O F mg/L ml/L Units NTU 

Average <2 <2 71 9.1 <0.1 7.9 <2 

Minimum <2 <2 62 7.6 <0.1 7.5 <1 

Maximum 5 7 80 10.9 <0.1 8.2 <2 

 
4.4 Feasibility of Recycled Water Use 
 
Industrial Use at Aera Energy 

 
The water used for the oil recovery process at Aera Energy must meet specific water quality 
standards.  A comparison of the Aera Energy water quality standards and the OVWTP effluent 
quality are presented in Table 4.7. 

 

Nautilus Environmental 80
  

Final Facilities Planning Report 



 

Table 4.7.  Aera Energy Water Quality Standard versus OVWTP Recycled Water Quality 

Aera Energy Water 

Quality Standard 

Nautilus Environmental 81

 OVWTP Recycled 

Water Quality  Parameter Unit 

Maximum Value Maximum Value (1) 

BOD mg/L 30 5 

TSS mg/L 10 7 

pH - 6-8 7.5-8.2 

Turbidity NTU 5 <2 

Total Sulfide ppm 0 NA (2) 

Total Fe ppm 5 0.14 

Sulfate ppm 100 214 

Sulfate reducing 

bacteria 

bacteria/mL 100 NA 

Acid producing 

bacteria 

bacteria/mL 100 NA 

(1) Maximum value observed from 2004 to 2006 period. 
(2) NA: information not available 

 
As shown in Table 4.6, the OVWTP effluent is suitable for Aera Energy use for oil recovery 
process with the exception of the sulfate concentration. The OVWTP effluent has about twice as 
much sulfate as the Aera Energy standard. However, Aera Energy has indicated that water used 
previously containing high sulfate levels did not impact the oil recovery. 

 
As mentioned earlier, Aera Energy supplies water to a neighboring cattle ranch (Atmore Ranch) 
that feeds 125 head of cattle. There is no indication in the Title 22 regulation that specifically 
allows the use of disinfected tertiary treated water as drinking water for animals. The cattle 
ranch is east of Ventura Road, several miles (5-6 miles) from School Canyon Road.   There are 
four watering troughs in the ranch, but only the Hall Canyon and Hall Mountain troughs are in 
working condition. Currently, potable water is supplied to these troughs from the Hartman 
water tank. The Hartman water tank will receive recycled water after Aera Energy switches to 
recycled water use. Therefore, the potable water line may need to be kept active to serve the 
cattle ranch. 

 
The other two troughs, currently in disrepair, are located at the upper end of Sexton Canyon, 
and at the four-way intersection of Sexton Canyon.  Currently, a leak in the existing pipeline 

  
Final Facilities Planning Report 



 

prevents water from being conveyed to the Sexton Canyon trough.  Aera Energy does not know 
if the water sent to the Sexton Canyon trough is raw or potable water. If potable water is being 
used, the current practice will need to be continued.  However, if the water source is raw water, 
a potable water source would need to be connected to the troughs or potable water trucked to 
the site by the cattle ranch. Potable water can be acquired from the Atmore Ranch House, which 
is several miles away from the troughs. The locations of these facilities are shown on Figure 4.8. 

 
The infrastructure needed to convey cattle feed water in Aera Energy was not examined further 
since the water source to Sexton Canyon remains unknown. Aera Energy should determine if 
there is a need for an additional potable water line for the cattle ranch.   

  
Irrigation Use at the Farms and Brooks Institute 

 
Requirements associated with the use of disinfected, tertiary-treated recycled water for 
irrigation in California are provided in Title 22, Section 60304.   According to this section, 
recycled water used for surface irrigation of the following areas and crops shall be disinfected 
and treated to tertiary level:  

 
1. Food crops, including all edible root crops, where the recycled water comes into 

contact with the edible portion of the crop  
2. Parks and playgrounds  
3. School yards  
4. Residential landscaping  
5. Unrestricted access golf courses  
6. Any other irrigation use not specified in this section and not prohibited by other 

sections of the California Code of Regulations.  
 

Because use of disinfected tertiary recycled water for irrigation is one of the allowed uses 
indicated in Title 22, the OVWTP disinfected tertiary effluent can be used for this purpose at  